DTS100

Zloufo|a|ou|a|e
o
S|lel| |2
Qg |2|8
oo
— | =] Q] D ©
AR R B
olS|a|lc|g|c|P
olz(J(g35|¢c
=l g|@gle
<
A=) oY
S| h S|P
L (0p]
TR TR ©
olo|o|lo|o|o
S|lS|o|S|S|S
Lol Badl Bl Badl Bl Bas
(R R 2R R 2R R 2R R 20 N2
o e e e e e
mEyapIalIaRIa) el
$*=
)
Sl—|N|o||©w|o©
o




DTST100

7 DTS100-7 Hex Bolt M5x10 16
8 DTS100-8 Agitator Blade 4
9 DTS100-9 Middle Bushing 1
10 DTS100-10 Hex Blot M6x50 2
11 DTS100-11 Wheel Axle 2
12 DTS100-12 Dodge Gate 1
13 DTS100-13 Connect Screw 2
14 DTS100-14 Nylon Lock Nut M6 26
15 DTS100-15 Connect Rod 1
16 DTS100-16 Support Polo

17 DTS100-17 Hex Bolt M6x16 16
18 DTS100-18 Hitch Tongue 1
19 DTS100-19 Nylon Lock Nut M8 2
20 DTS100-20 Hitch Bracket 1
21 DTS100-21 R Pin @3x75 1
22 DTS100-22 Male Pin 1
23 DTS100-23 Hex Bolt M8x25 1
24 DTS100-24 Carriage Bolt M8x25 1
25 DTS100-25 Teeth Lock Washer &8 1
26 DTS100-26 Big Flat Washer @6 15
27 DTS100-27 Spacer 1
28 DTS100-28 Wing Nut M6 1
29 DTS100-29 Nylon Washer 2
30 DTS100-30 Adjustable Handle 1
31 DTS100-31 Handle Grip 1
32 DTS100-32 Control Rod 1
33 DTS100-33 Flow Control Plate 1
34 DTS100-34 Gauge Plate 1
35 DTS100-35 Flat Washer @8 1
36 DTS100-36 Hex Bolt M8x20 1
37 DTS100-37 Hex Bolt M6x20 4
38 DTS100-38 Support Polo 1
39 DTS100-39 Hex Bolt M6x35 1
40 DTS100-40 Hex Bolt M6x45 1
41 DTS100-41 Small Bracket 1
42 DTS100-42 Middle Bracket 1
43 DTS100-43 Hopper 1
44 DTS100-HARDWARE BAG |hardware bags +manualf1set




